
 

Winnipeg Sewage Treatment Program 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

NEWPCC Upgrade Project  
RFP 182-2015 Supporting Documentation  
 
 
 
  
 
 
 
 
 
 
  



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 2 of 73 

TABLE OF CONTENTS 

1  INTRODUCTION ...................................................................................................................................... 5 

2  NEWPCC EXISTING FACILITY ............................................................................................................... 5 

2.1  Liquid Process Train ........................................................................................................................................ 5 
[...]
submersible pumps of similar type to those existing at the UV pumping station. The pump characteristics are shown in 
Table 5.10. 

Table 5.10 Intermediate Pumps Characteristics 

Parameter Unit Value 

Maximum flow to be lifted 
m³/d 
m³/h 

380,000 
15,850 

Number of duty pumps units 6 
Number of stand-by pumps  units 1 
Nominal flow of each pump m³/h 2,640 
TMH  mWC 6 

Type of pump - 
Submersible 

pumps 

5.4.7 BIOLOGICAL NUTRIENT REMOVAL REACTORS 

The planning phase considered several applicable biological nutrient removal concepts and the one selected for the 
NEWPCC is as shown in the Figure 5.2. The City recently pre-selected Veolia Water solutions and Technologies of 
Canada as the IFAS vendor and the Consultant will need to work with the pre-selected IFAS vendor to develop the 
design specifics for the latest flows and loads. The Biological Nutrient Removal (BNR) reactors as depicted will allow 
both nitrogen and phosphorus to be biologically removed from the wastewater with the least amount of chemicals.  

 

Figure 5.2 General Schematic of an IFAS process 

Tables 5.11 to 5.15 indicate, the size of the individual tanks, IFAS media requirements, mixing requirements, mixed 
liquor recirculation rates, air requirements, and sizing of the blowers developed during the planning process which 
were proposed for the flows and loads to be treated.  

Table 5.11 Bioreactor Process High Level Design 

Parameters Units Average 
Temperature in bioreactor (Average, min, max) °C 16.5, 7.5, 21.8 
Total volume m³ 69,500 
Total pre anoxic m³ 3,500 
Total anaerobic zone m³ 7,000 
Total anoxic zone m³ 20,000 

QRAS = X % Qinlet 

Qinlet  
Aerobic 

IFAS 
ith di   

Anoxic  Pre 
Anoxic  

Anaerobic  

QML= X % Qinlet 

Aerobic 
for C 

removal  

DeOx  



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 63 of 73 

Parameters Units Average 
Total Aerobic zone 

- C removal stage 
- IFAS reactor for nitrification 
- DeOx zone 

m³ 
m³ 
m³ 
m³ 

39,000 
6,000 

27,000 
6,000 

Depth m 6 
MLSS concentration  mg/L 2,000 – 4,000 
Volatile Suspended Solids (VSS) % of SS 80 
Return activated sludge (RAS) % 50 - 100 
Mixed liquor recirculation rate (MLR) % 250 – 400 

Table 5.12 Bioreactor Size 

Parameters Units Design 
Total volume m3 69,500 
Total number of trains  u 6 
Volume per one train  m3 11,583 
Dimensions of one train m (W)x m(L) 

x m (D) 
38.6 x 50 x 6 

Table 5.13 IFAS Media 

Parameters Units Average 
Media type  N/A 
Media effective area m2/m3 500 
Media filling in aerobic nitrification zone % 50 
Total media volume m3 13,500 

Table 5.14 Oxygen Requirement  

Parameters Units 
Maximum 
condition 

Yearly  
Average 

Temperature °C 20 15 
Air requirement in the first 
aeration tank 

m3/hr 9,983 4,901 

Air requirement in the last 
aeration tank 

m3/hr 1,066 256 

Air requirement in the 
media tank 

m3/hr 85,958 55,712 

Diffuser type  Medium bubbles 
Diffusers submerged depth m 5.75 5.75 
Transfer rate in clean 
water in nitrification tanks 

% 0.25 

Factor K  0.62 0.62 

 

Table 5.15 Process Aeration Design 

Parameters Units Design 
Duty blowers u 3 
Stand-by blowers u 1 

Design Flowrate Nm3/h 33,750 

Head mbar 750 
Type Turbo 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 64 of 73 

Mixed Liquor Recirculation 

The purpose of the internal recycle (Table 5.16) is to send the nitrates created in the aerobic zones from the de-
aeration zone to the anoxic zone for denitrification. The mixed liquor recirculation rate was estimated at approximately 
300% of the annual average flow. It can be increased up to 5 times of the annual average flow, i.e. up to 1,160 MLD.  

Table 5.16 Internal Recycle Pumps  

Parameters Units Design 
Duty pumps u 10 
Stand-by pumps m 5 
High level design flow rate per pump m3/h 4,833 
Head bar 0.2 

Waste Activated Sludge  

The waste activated sludge would be withdrawn from the end of the bioreactor rather than from the return activated 
sludge line. The purpose of withdrawing from the bioreactor is that SRT control is much more convenient in this 
configuration, as the concentration fluctuation of RAS is higher than that of the bioreactor MLSS. High level design for 
the waste activated sludge is indicated in Tables 5.17 to 5.19. 

Table 5.17 Waste Activated Sludge Production 

Parameters Units Design Yearly 
Average 

WAS concentration mg/L 4,000 2,700 
WAS flowrate MLD 12 9 
WAS generation Kg SS/d 48,000 24,300 
Volatile Suspended Solids (VSS) % of SS 75% 80% 

 

Table 5.18 WAS Pumps 

Parameters Units Value 
Duty pumps u 6 
Stand-by pumps u 6 
Design Flowrate per pump m³/h 83 
Head bar 5 

 

Table 5.19: Degasing Tanks 

Parameters Units Value 
Maximum flow (including recirculation) m³/h 31,666 
Number of unit u 3 
Maximum velocity in the tank m/h 100 
Diameter of the tank m 14.2 
Contact time min 3 
Useful water depth m 5 

5.4.8 SECONDARY CLARIFIERS 

The Planning Phase concept for secondary clarifiers is included and as shown in Tables 5.20 to 5.22: 

 Reuse of the existing secondary clarifiers #1 to #10, 

 Standard light refurbishment works on clarifiers # 1 to 10 (if required), and 

 Construction of 8 new rectangular clarifiers for a total surface of 8,850 m2. 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 65 of 73 

Table 5.20 Secondary Clarifiers 

 UPGRADE REQUIREMENTS EXISTING SECONDARY 
CLARIFIERS (1 to 10) 

NEW SECONDARY 
CLARIFIERS 

Capacity 
 

Up to 380 MLD for 2037 
Up to 400 MLD for 2067 

N/A N/A 

Total Volume 72,600 m3 24,020 m3 44,176 m3 

Total clarification 
surface 

14,520 m2 5,760 m2 8,835 m2 

# of units N/A 10 existing 8 new 

Each unit’s 
configuration 

N/A 
Squircle 

24m x 24m x (3.7m ~ 
4.7m) 

Rectangular 
46.6m x 23.7m x 5m 

 

The recirculation high level design flow was 100% of the annual average flowrate, 230 MLD. The plan was for the 
RAS flowrate not to exceed 150% of 230 MLD (345 MLD) to prevent a short retention time in the bioreactor. 

Table 5.21 RAS Pumps  

Parameters Units Design 
Duty pumps u 5 
Stand-by pumps u 2 
Design flowrate per pump m3/h 2,875 
Head bar 0.3 

 

Table 5.22 Expected Secondary Effluent Characteristics: 

Parameters Units Yearly 
Average 

COD mg/l 40 
BOD5 mg/l 12 
SS mg/l 15 
NH4 mg/l 1 
N-NO3 mg/l 6 
Total N mg/l < 15 
Total P mg/l < 1.0 

 

5.4.9 UV DISINFECTION FACILITY 

The UV facility which has a maximum design capacity of 380 MLD would have been reused. 

5.4.10 HIGH RATE CLARIFICATION 

The High Rate Clarification (HRC) process selected during the planning phase for wet weather high flow treatment 
was to use HRC followed by chlorination/dechlorination.  Subsequently, the City preselected the Actiflo© process for 
the HRC process. Tables 5.23 to 5.28 shows the high level design for the wet weather flow. 

 

 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 66 of 73 

Table 5.23: HRC Sizing 

Parameters Units Values 
Chemical injection (FeCl3) mg/l 50 
Chemical Injection (polymer) mg/l 1 
Number of clarifier  Qty 2 
Diameter of each clarifier  m 15 
Mirror area of each clarifier  m² 175 
Unit area of the settling zones m² 116 
Total area of the settling zones  m² 232 
Spring Max day velocity  m/h 56 
Summer max day velocity m/h 58 
Fall max day velocity m/h 8 

 

Table 5.24 Expected Efficiency of the HRC 

Parameters Units Spring 
max day 

Summer 
max day 

Fall max 
day 

Expected Removal Efficiency     
COD % 67 70 73 
cBOD5 % 64 67 70 
TSS % 86 84 92 
TKN % 22 23 24 
Total P % 44 44 58 
Expected Settled Wastewater Quality     
COD mg/l 56 50 93 
cBOD5 mg/l 30 25 47 
TSS mg/l 25 31 25 
TKN mg/l 10 10 22 
Total P mg/l 1.0 1.0 1.8 

 

Table 5.25 HRC Sludge Production 

Parameters Load Concentration Occurrences 
 kg/day g/l Days/year 
Wet weather sludge production - spring max day 57 383 10 10 
Wet weather sludge production- summer max day 66 809 10 10 
Wet weather sludge production - fall max day 14 604 10 10 

 

For the planning stage, the following table represents the dosages of ferric chloride and polymer which were 
considered. The number, size, location, storage and feed system, type, storage, mixing, feed arrangements for ferric 
chloride and for polymer and type of polymer are still to be determined. 

Table 5.26 Wet Weather Treatment Train Chemical Consumption 

Chemical Injection FeCl3  dosage Polymer dosage Occurrences 
 mg/l mg/l Days/year 
Spring max day 50 1 10 
Summer max day 50 1 10 
Fall max day 50 1 10 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 67 of 73 

The disinfection unit was designed for the treated wastewater characteristics presented in Tables 5.27 and 5.28. The 
storage and feed systems are to be determined. 

Table 5.27 WWF Disinfection High Level Design Criteria 

Parameters Units Values 
Summer max daily flow m³/d 325,000 
TSS mg/l 30 
E. Coli inlet disinfection MPN/100ml ≤ 105.5 
E. Coli treated water MPN/100ml ≤ 103 

 

Table 5.28 Chlorination/Dechlorination Systems 

Parameters Units Values 
Disinfection System 
Requirement Volume of Chlorine contact tank m³ 13,540 
Chlorine dose  mg/l pure Cl2 20 
Average contact time during summer max day min 60 
Active Cl daily dose (during summer max day) kg/d 6,500 
NaOCl commercial solution (48°) kg sol/d 51,181 
NaOCl commercial solution (48°) m³/d 41 
NaOCl storage on site (5 days storage) m³ 205 
Dechlorination System 
NaHSO3 dose  mg/l 40 
NaHSO3 daily dose  kg/d 13,000 
NaHSO3 commercial solution (25%, 315 g/l of 
SO3-2, d=1.32) 

m³/d 40 

NaHSO3 storage on site (5 days storage) m³ 200 

5.4.11 ODOUR TREATMENT 

Only airflows from the pretreatment, the primary settlers, the HRC, primary fermenters and an allowance carried for 
thickened sludge process was considered to require treatment.  Dissolved air flotation was used to estimate the 
amount of airflow for the thickened sludge process. However, a recommendation of the sludge thickening equipment 
based on a business case has yet to be performed.  

Air flow from the rest of the process areas was considered to be extracted and sent to the existing stacks for 
dispersion. Out of the total airflow of 940,700 m³/h the airflow to be treated is 381,500 m³/h. High Level design for the 
odour control unit (OCU) are indicated in Tables 5.29 to 5.35 

Table 5.29 Airflows and Ventilation Rates 

Location 
Ventilation 

rate 
Airflow 
(m³/h ) 

Pretreatment (grit & grease removal) 11 63,000 
Pretreatment (the rest) 8 59,000 
Primary settlers 6 180,000 
IFAS activated sludge  4 180,000 
Clarifier  4 291,600 
UV 4 30,000 
HRC 6 22,000 
WWF disinfection  4 57,600 
SludgeThickener 10 22,500 
Primary fermenter  10 35,000 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 68 of 73 

Location 
Ventilation 

rate 
Airflow 
(m³/h ) 

TOTAL - 940,700 

 

The assumptions on the fouled air concentrations was based on the “less polluted air” quality standards of the odour 
unit control sizing software and the planners experience in sulphide stripping in sewage treatment plant as indicated in 
Table 5.30. 

 

 

Table 5.30 Inlet Concentrations of Fouled Air 

Parameters Units Average Maximum 
NH3 mg/m³ 5 10 
Organic N mg/m³ 0.5 1 
H2S mg/m³ 2 4 

RSH mg/m³ 0.5 1 

The plan was to carry out the physical-chemical treatment in three steps, each taking place in a specific scrubber as 
described below: 

 The first stage would operate at pH 3 by injecting sulphuric acid (H2SO4) to eliminate all nitrogen compounds 
(NH3 and amines).  

 The second scrubber and the third scrubber would be used for the elimination of all sulphur compounds (H2S 
and RSH). The second scrubber will work at pH 8.8 by adding NaOH and chlorine to remove H2S.  

 Finally, the third scrubber would work at pH 11 by adding NaOH and chlorine to remove RSH. The content of 
active chlorine in the sediment will range from 0.5 to 1 g/l Cl2. The oxidation would be obtained by adding 
bleach. 

Table 5.31: OCU Operating Characteristics 

Parameters Units Values 
Treated throughput m³/h 381,500 
Number of treatment lines u 5 
Number of towers per line u 3 
Fouled air temperature °C 12 
Water temperature °C 12 
CO2 content in air mg/m3 648 

Table 5.32 Expected Concentrations at the Outlet of the OCU 

Parameters Units Values 
NH3 mg/m³ 0.11 
Organic N mg/m³ <0.01 
H2S mg/m³ < 0.01 

RSH mg/m³ < 0.01 

Table 5.33 OCU Scrubber Characteristics 

Scrubber Parameters Units Values 
Diameter of acidic tower m 4 
Packing height m 3 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 69 of 73 

Scrubber Parameters Units Values 
Type of packing - Raluflow or 

equivalent 
Air velocity m/s 1.7 
Contact time s 1.8 
Cleaning solution recirculation m³/h 230 

 

Table 5.34 OCU Reagents and Water Consumption 

Parameters Units 1st 
scrubber 

2nd 
scrubber 

3rd 
scrubber 

H2SO4 average l/h 0.7   
H2SO4 max l/h 1.3   
NaOH average l/h  0.9 6.6 
NaOH max l/h  1.4 6.8 
NaOCl average l/h  10.7 2.9 
NaOCl max l/h  19.7 5.3 
Drain flow rate l/h 29.3 110.6 16.1 
Total service water per line l/h 610,0 

 

Table 5.35 OCU Chemicals Storage Capacities 

Parameters Storage 
capacity 

Storage 
Volume (m³) 

H2SO4 98% 1 month 3 
NaOH 50% 1 month 30 
NaOCl 48°chlorine (when using only 
concentrated NaOCl) 

15 days 25 

5.4.12 SLUDGE HANDLING AND TREATMENT TRAIN 

As with the wet stream treatment, the sludge handling and treatment train was based on the flows and loads available 
at the time and the following must be revised based on the latest flows and loads. Tables 5.36 to 5.45 include the 
basis of the design used in sizing the overall sludge facilities indicated in Figure 5.1. 
 

Table 5.36 Sludge Receiving Facility 

Description Value 
Buffer tank 
Number 1 
Diameter  12 m 
Height 5 m 
Odour 
ventilation 

Yes 

Covered Yes 
Pumping plant 
Number 1 
Length 2 m 
Width 2 m 
Height 3 m 
Odour Yes 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 70 of 73 

Description Value 
ventilation 
Covered No 
Equipment (1+1) x 20m3/h @ 15 m 

eccentric pumps 
Screen structure / platform 
Number 1 
Length 12 m 
Width 6 m 
Height 5 m 
Odour 
ventilation 

Yes 

Covered No 
Equipment 1 x 30 m3/h screen like Huber 

Strain-Press 
Notes WEWPCC sludge unloaded 

from truck in reception buffer 
tank.Pumped to P-release tank, 
via screening 

 
 

Table 5.37 WEWPCC & NEWPCC WAS P-Release 
 

Item  Value 
Number 2 
Diameter 23 m 
Height 5 m 
Odour 
ventilation 

Yes 

Covered Yes 
Equipment 8 x 7.5 kW submerged propeller / vertical 

thrust mixers 
(2+1) x 150 m3/h @ 8 m eccentric 
pumps, 1% DS 

 
Table 5.38 Intermediate Dewatering (before digestion) 

 
 

WWF sludge 
WEWPCC & NEWPCC 
combined sludge 

NEWPCC fermented 
sludge 

Number of Tanks 1 3 3 
Length 8 m  11 m 8 m 
Width 12 m 12 m 12 m 
Height 5 m 5 m 5 m 
Odour ventilation Yes Yes Yes 
Covered No No No 

Equipment 

(1+1) x 30 m3/h @ 8 
m eccentric pumps 
(1+1) x automatic 
preparation and 
dosing units 2 kg/h 
(1+1) x centrifuges 

(2+1) x centrifuges inlet 
0.83% DS, outlet 22% 
DS, 146 m3/h 
4 screw conveyors of 
total capacity of 22 m3/h 
(1+1) x automatic 

(1+1) x 40 m3/h @ 8 m 
eccentric pumps, 6% DS 
(1+1) x automatic 
preparation and dosing 
units 12 kg/h 
(1+1) x centrifuges inlet 



NEWPCC UPGRADE PROJECT 
RFP 182-2015 SUPPORTING DOCUMENTATION  

Page 71 of 73 

inlet 2.5% DS, outlet 
6% DS, 24 m3/h 

preparation and dosing 
units 2 kg/h 
(1+1) x 130 m3/h @ 5 m 
centrifugal pumps, 0.1% 
DS 

6% DS, outlet 22% DS, 
31 m3/h 

Others 
 

Collection tank / pumping 
station for centrate. 75 
m3. 

 

Buffer silo for dewatered sludge before pumping to thermal hydrolysis.  
Retention time approx.. 6 hours. 110 m3. 

 
Fine screening of the sludge which may be required by the Thermal Hydrolysis process was not accounted for in 
Figure 5.1. 

 
Table 5.39 Thermal Hydrolysis 

 
Parameter Value 
Number 5 lines 
Type DN 600 x 12 m 
Length 11 m  
Width 34 m 
Height 15 m 
Odour 
ventilation 

No 

Covered Yes 
 

Table 5.40 Mesophilic Anaerobic Digestion 

 
Parameters Value 
Number of tanks 4 